
SW8000
Parts List

11/2012 revised 5/2020 REV O
Form no. 56042600

Model No:
56107503 (4 cyl LPG), 56107501 (4 cyl Petrol), 
56107505 (4 cyl Diesel), 56107509 (4 cyl LPG / cab), 
56107507 (4 cyl Petrol / cab), 56107511 (4 cyl Diesel / cab)



ii SW8000 - 56042600 11/2012

PARTS LIST

GENERAL VIEW

 Item Ref. No. Qty Description
 12  1 Engine Rear Cover Assy
 13  1 Forward-Reverse Control Assy
 14  1 Front Wheel System
 15  1 Gauge Panel Assy
 16  1 Hopper System
 17  1 Hydraulic System
 18  1 Broom Lift Assy
 19  1 Main Broom Assy
 20  1 Radiator Assy
 21  1 Seat Assy
 22  1 Side Broom System

1

2

3

4

5

6

7
8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

 Item Ref. No. Qty Description
 1  1 Chassis System
 2  1 Brake Pedal Assy
 3  1 Circuit Breaker Panel Assy
 4  1 Control System
 5  1 Drive Wheel System
 6  1 Dust Control System
 7  1 Electrical System
 8  1 Engine System
 9  1 Engine LPG Tank & Filter Assy
 10  1 Engine Diesel/Petrol Fuel Tank Assy
 11  1 Engine Bottom Cover Assy



11/2012 1 56042600 - SW8000

PARTS LIST

DESCRIPTION ...................................................................................................................... PAGE
Chassis System ..........................................................................................................................4-5
Chassis Assy ..............................................................................................................................6-7
Brake Pedal Assy .......................................................................................................................8-9
Circuit Breaker Panel Assy ..................................................................................................... 10-11
Control System .......................................................................................................................12-13
Decal System .........................................................................................................................14-15
Drive Wheel System ...............................................................................................................16-17
Dust Control System-1 ...........................................................................................................18-19
Dust Control System-2 ...........................................................................................................20-21
Electrical System ....................................................................................................................22-23
Engine LPG System-1 ............................................................................................................24-25
Engine LPG System-2 ............................................................................................................26-27
Engine Base Assy - LPG ........................................................................................................28-29
Engine Petrol System-1 ..........................................................................................................30-31
Engine Petrol System-2 ..........................................................................................................32-33
Engine Base Assy – Petrol .....................................................................................................34-35
Engine [Kubota] Diesel System-1 ...........................................................................................36-37
Engine [Kubota] Diesel System-1 (January 1 or after, 2019) .................................................38-39
Engine [Kubota] Diesel System-2 ...........................................................................................40-41
Engine [Kubota] Diesel System-2 (January 1 or after, 2019) .................................................42-43
Engine Base Assy – Diesel ....................................................................................................44-45
Engine Base Assy – Diesel (January 1 or after, 2019) ...........................................................46-47
Engine LPG Tank & Filter Assy...............................................................................................48-49
Engine [Kubota] Diesel Fuel Tank Assy ..................................................................................50-51
Engine Petrol Fuel Tank Assy .................................................................................................52-53
Engine Bottom Cover Assy – Diesel ............................................................................................ 54
Engine Bottom Cover Assy – LPG-Petrol .................................................................................... 55
Engine Rear Cover Assy ........................................................................................................56-57
Forward-Reverse Control Assy...............................................................................................58-59
Front Wheel System ...............................................................................................................60-61
Gauge Panel Assy ..................................................................................................................62-63
Hopper System-1 thru 4 .........................................................................................................64-69
Hydraulic Schematic – 37° Flare (Before April 1, 2018) .............................................................. 70
Hydraulic Schematic – ORFS (April 1 Or After, 2018) ................................................................. 71
Hydraulic System
  Hydraulic System – 37° Flare – ORFS (Serial Number Break) ................................................. 72
  Hydraulic System – ORFS – Hose Description Key .................................................................. 73
  Hydraulic System – 37° Flare (Before April 1, 2018) ............................................................74-75
  Hydraulic System – ORFS (April 1 Or After, 2018) ...............................................................76-77
  Hydraulic System – ORFS (January 1 or after, 2019) ..........................................................78-79
  Hydraulic System – Mounting – 37° Flare (Before April 1, 2018) .........................................80-81
  Hydraulic System – Mounting – ORFS (April 1 Or After, 2018) ............................................82-83
  Hydraulic System – Cylinder Assemblies – 37° Flare (Before April 1, 2018) .......................84-85
  Hydraulic System – Cylinder Assemblies – ORFS (April 1 Or After, 2018) ..........................86-87
  Hydraulic System – Manifold Assy – 37° Flare (Before April 1, 2018) .................................88-89
  Hydraulic System – Manifold Assy – ORFS (April 1 Or After, 2018).....................................90-91
  Hydraulic System – Motor Assemblies – 37° Flare (Before April 1, 2018) ...........................92-93
  Hydraulic System – Motor Assemblies – ORFS (April 1 Or After, 2018) ..............................94-95
  Hydraulic System – Oil Filter-Reservoir – 37° Flare (Before April 1, 2018) ..........................96-97
  Hydraulic System – Oil Filter-Reservoir – ORFS (April 1 Or After, 2018) .............................98-99
  Hydraulic System – Pump Assy – 37° Flare (Before April 1, 2018) ..................................100-101
  Hydraulic System – Pump Assy – ORFS (April 1 Or After, 2018) .....................................102-103
  Hydraulic Pump Assy – ORFS (January 1 or after, 2019) ................................................104-105

TABLE OF CONTENTS

revised 4/2019



2 SW8000 - 56042600 11/2012

PARTS LIST

DESCRIPTION ...................................................................................................................... PAGE
Broom Lift Assy ..................................................................................................................106-107
Main Broom Assy -1 ...........................................................................................................108-109
Main Broom Assy -2 ............................................................................................................110-111
Radiator Assy ..................................................................................................................... 112-113
Seat Assy ........................................................................................................................... 114-115
Side Broom System ............................................................................................................ 116-117
Ladder Diagram-1 .............................................................................................................. 118-119
Ladder Diagram-2 ..............................................................................................................120-121
Ladder Diagram-3 ..............................................................................................................122-123
Optional Kits & Accessories ...................................................................................................... 124
Recommended Spare Parts ...................................................................................................... 125
Broom Selector Guide ............................................................................................................... 126
Left Hand Side Broom Option-1 – 37° Flare (Before April 1, 2018) .......................................... 127
Left Hand Side Broom Option-1 – ORFS (April 1 Or After, 2018).......................................128-129
Left Hand Side Broom Option-2 .........................................................................................130-131
Side Broom Speed Control Option – ORFS (April 1 Or After, 2018) ..................................132-133
Tilt Steering Option – 37° Flare (Before April 1, 2018) .......................................................134-135
Tilt Steering Option – ORFS (April 1 Or After, 2018) ..........................................................136-137

WHEN ORDERING PARTS

 * Use the numbers from the “Ref. No.” columns in this parts list.

 * Specify the model number and serial number of the machine.

 * Use the space below to record the model number and serial number for future reference.

 Model No.  Serial No.

TABLE OF CONTENTS

 
Hydraulic 
System

ORFS 
Hydraulic 
System

For all machines 
shipped before 

April 1, 2018

For all machines 
shipped on or after 

April 1, 2018

 
Hydraulic System Parts.

Use the ORFS 
Hydraulic System 

Parts.

April 1, 2018

revised 4/2019



11/2012 3 56042600 - SW8000

PARTS LIST

Use your machine’s serial number and the chart below to determine which style hydraulics your machine has.
See the Hydraulic System pages in this parts list that cover all the 37° fl are Hydraulic Systems and ORFS Hydraulic Systems.

37° Flare
Hydraulic
System

ORFS
Hydraulic
System

All machines built
before Serial Number

1000065864
use 37° flare hydraulics

All machines built
after Serial Number

1000066628
use ORFS hydraulics

ItemNum ItemDescription SerialNumber
Hydraulic
System

56107507 SW8000 65 G CAB 1000065864 ORFS
56107502 SW8000 77 LPG 3DG 1000065990 37° flare
56107503 SW8000 65 LPG 1000066066 37° flare
56107503 SW8000 65 LPG 1000066068 37° flare
56107504 SW8000 77 D 3DG 1000066156 37° flare
56107503 SW8000 65 LPG 1000066158 37° flare
56107502 SW8000 77 LPG 3DG 1000066163 37° flare
56107502 SW8000 77 LPG 3DG 1000066164 37° flare
56107502 SW8000 77 LPG 3DG 1000066169 37° flare
56107502 SW8000 77 LPG 3DG 1000066184 37° flare
56107510 SW8000 77 D 3DG CAB 1000066198 37° flare
56107510 SW8000 77 D 3DG CAB 1000066200 37° flare
56107510 SW8000 77 D 3DG CAB 1000066201 37° flare
56107502 SW8000 77 LPG 3DG 1000066204 37° flare
56107502 SW8000 77 LPG 3DG 1000066210 37° flare
56107502 SW8000 77 LPG 3DG 1000066216 ORFS
56107502 SW8000 77 LPG 3DG 1000066218 ORFS
56107502 SW8000 77 LPG 3DG 1000066220 ORFS
56107502 SW8000 77 LPG 3DG 1000066222 ORFS
56107513 SW8000 165 D 4-CYL 1000066225 37° flare
56107506 SW8000 77 G 3DG CAB 1000066272 37° flare
56107502 SW8000 77 LPG 3DG 1000066284 37° flare
56383691 SW8000 165D CAB HEATER 1000066318 37° flare
56107503 SW8000 65 LPG 1000066322 37° flare
56107508 SW8000 77 LPG 3DG CAB 1000066343 37° flare
56107502 SW8000 77 LPG 3DG 1000066345 37° flare
56107513 SW8000 165 D 4-CYL 1000066347 ORFS
56107513 SW8000 165 D 4-CYL 1000066349 37° flare
56107502 SW8000 77 LPG 3DG 1000066353 37° flare
56107502 SW8000 77 LPG 3DG 1000066354 37° flare
56107503 SW8000 65 LPG 1000066394 37° flare
56107503 SW8000 65 LPG 1000066397 37° flare
56107502 SW8000 77 LPG 3DG 1000066398 37° flare
56107508 SW8000 77 LPG 3DG CAB 1000066399 37° flare
56107513 SW8000 165 D 4-CYL 1000066403 ORFS
56107502 SW8000 77 LPG 3DG 1000066404 37° flare
56107502 SW8000 77 LPG 3DG 1000066405 37° flare
56107502 SW8000 77 LPG 3DG 1000066406 37° flare
56107502 SW8000 77 LPG 3DG 1000066407 37° flare
56107502 SW8000 77 LPG 3DG 1000066419 37° flare
56107502 SW8000 77 LPG 3DG 1000066424 ORFS
56107501 SW8000 65 G 1000066427 ORFS
56107502 SW8000 77 LPG 3DG 1000066428 37° flare
56107504 SW8000 77 D 3DG 1000066429 37° flare
56107502 SW8000 77 LPG 3DG 1000066430 37° flare
56107502 SW8000 77 LPG 3DG 1000066431 37° flare
56107502 SW8000 77 LPG 3DG 1000066434 ORFS
56107502 SW8000 77 LPG 3DG 1000066453 37° flare
56107503 SW8000 65 LPG 1000066506 37° flare
56107502 SW8000 77 LPG 3DG 1000066508 37° flare
56107502 SW8000 77 LPG 3DG 1000066511 ORFS
56107513 SW8000 165 D 4-CYL 1000066515 ORFS
56107504 SW8000 77 D 3DG 1000066566 ORFS
56107506 SW8000 77 G 3DG CAB 1000066589 ORFS
56107512 SW8000 165 LPG 4-CYL 1000066627 37° flare
56107512 SW8000 165 LPG 4-CYL 1000066628 37° flare

revised 8/2018



4 SW8000 - 56042600 11/2012

PARTS LIST

CHASSIS SYSTEM

 

 

1

2

3

4

5

6

4
7

8

88
9 10 11

8

8

9

11
8

11

12

13

15

16

17

18

19

20

22

24

25

25

26

27

28

29

30

31

32

3334

35

34

36

38

39

38

40

41

42

43
44

45

46

947

48

49

50

51

52

55

53

54

21

58

57

59

60

61

23

4

56

14

37

33

27

revised 6/2014



11/2012 5 56042600 - SW8000

PARTS LIST

CHASSIS SYSTEM
 Item Ref. No. Qty Description
   1 2-95-04182 1 Nut, Hex, Stop, 3/8-16
 2 56002055 2 Wsh, Flt Std 3/8
 3 56002098 3 Wsh, Flt SAE 1/4
 4 56002491 9 Nut-Hex Nyl Loc SS 1/4-20
 5 56002897 5 Scr- Hex Ss 1/4-20 X 1.25
 6 56002977 1 Scr, Hex Thd To Hd 3/8-16 X 4.00
 7 56002988 1 Scr- Hex SS 5/16-18 X .62
 8 56003047 23 Scr- Hex SS 1/4-20 X .62
 9 56003263 12 Rivet, Nylon Tree Push-In (.25)
 10 56003922 2 Scr-Flt Soc SS 1/4-20 X .75
 11 56003923 13 Wsh-Flt SS .266 X .906 X .060
 12 56009033 3 Scr, Hex Thd Form 1/4-20 X .50
 13 56009111 7 Nut, Wing SS 1/4-20
 14 56009126 2 Scr, Pan Phil Thd Form 1/4-20 X .75
 15 56009388 6 Rivet, Nylon Tree Push-In (.189)
 16 56107621 1 Flap Broom Rear
 17 56107784 1 Vacuum Exhaust Assy
 18 56416517 1 Strap, Static, 12.5”
 19 56418888 3 Plug, Cap
 20 56453849 2 Bushing .26 x .37 x .28
 21 56459362 1 Grommet
 22 56486112 1 Clamp-P
 23 56507042 1 Cover, Center Assy (items 56-61)
 24 56507043 1 Chassis Assy
 25 56507117 2 Strap
 26 56507141 1 Cover, Rubber
 27 56507473 2 Flap
 28 56507474 1 Foam, LH
 29 56507475 2 Strap
 30 56507476 2 Strap
 31 56507569 1 Flap Broom Rear
 32 56507895 1 Gasket
 33 56507896 2 Gasket
 34 56507897 2 Cap, Vinyl
 35 56507900 1 Trim, Edge
 36 56507901 1 Trim, Edge
 37 56507903 2 Trim, Edge
 38 56507904 2 Trim, Edge
 39 56507905 1 Trim, Edge
 40 56507906 1 Trim, Edge
 41 56507967 1 Foam, Rh
 42 56507981 1 Slide Weldt
 43 56508317 1 Flap LH Main Broom
 44 56508319 1 Clamp Weldt
 45 56508372 1 Flap, Dust
 46 56508373 1 Flap-Dust
 47 56508380 1 Gasket
 48 56508382 1 Gasket
 49 56508385 2 Gasket
 50 56508387 1 Flap, Dust
 51 56508399 2 Strap
 52 56508516 1 Seal Chassis

 Item Ref. No. Qty Description
 53 2-00-05187 1 3/8-16 X 1.0”, Carriage Bolt
 54 2-00-04801 1 Flat Washer, 1.00 X .39 X .06
 55 2-00-03829 1 Lock Washer, 3/8 Int./Ext. Tooth
 56 56009206 2 Scr  Truss Phil Blk 10-24X.50
 57 56003093 2 Scr, Pan Phil Plastite 8-16 X .50
 58 56002523 2 Scr Pan Hd Phil HP5 8-32 X .38
 59 56107698 1 Plate-Cover
 60 56507188 1 Latch
 61 56507565 1 Intermediate Cover Assy

revised 6/2017



6 SW8000 - 56042600 11/2012

PARTS LIST

CHASSIS ASSY

1

2

3

3

4

5

5

6

7

8

9
10

11

2

revised 4/2019



11/2012 7 56042600 - SW8000

PARTS LIST

CHASSIS ASSY
 Item Ref. No. Qty Description
  56507043 1 Chassis Assembly
 1 56001968 2 Scr, Hex 1/2-13 x 1.50
 2 56002770 4 Nut, Hex Nyl Loc 1/2-13
 3 56002663 2 Scr, Hex 3/8-16 x 1.00
 4 56003471 2 Scr, Hex 1/2-13 x 5.50
 5 56244859 2 Bushing .37 x .50 x .75
 6 56507300 1 Chassis Weldment
 7 56508880 1 Rear Bumper Weldment
 8 56507553 1 Bracket, Cover Lanyard
 9 56004067 1 Rod-A193 B7-3/8-16x1.50-Zn
 10 56107823 1 Bracket-Latch Guide
 11 56107824 1 Striker-.672/.677-1.18

revised 4/2019



8 SW8000 - 56042600 11/2012

PARTS LIST

BRAKE PEDAL ASSY

FRONT

 1 

 2 

 8 

 4 

 5 

 6 

 7 

 3 

 9 

 10 

 11 

 12 

 13 

 14 

 16 

 2 

 5 

21

1817

 15 

 19 
 20 



11/2012 9 56042600 - SW8000

PARTS LIST

BRAKE PEDAL ASSY
 Item Ref. No. Qty Description
  56507044 1 Brake Pedal Assembly
 1 56368989 1 Bushing
 2 56407133 4 Yoke, Clevis
 3 56003920 1 Nut-Hex Flange Loc SS 1/4-20
 4 56003047 2 Scr-Hex SS 1/4-20 x .62
 5 56002910 2 Wsh-Flt SAE SS 3/8
 6 56002491 2 Nut Hex Nyl Loc SS 1/4-20
 7 56002947 2 Scr, Hex Hd Loc 3/8-16 x 1.00
 8 56003921 1 Scr-Hex Loc SS 1/4-20 x .88
 9 56009142 2 Nut, Hex Machine 1/4-28
 10 56507210 1 Brake Connecting Rod Weldment
 11 56107688 1 Brake Pedal
 12 56507226 1 Mat, Pedal
 13 56507450 1 Parking Brake Lever
 14 56507451 1 Spring, Extension
 15 56507453 1 Plate
 16 56507456 2 Rod
 17 56003138 1 Pin, Spr .25 x .75
 18 56009012 2 Scr, Hex Thd Form 10-24 x .38
 19 56009033 1 Scr, Hex Thd Form 1/4-20 x .50
 20 56382000 1 Spring, Extension
 21 56508329 1 Tab, Brake Rod Locking

revised 11/2013



10 SW8000 - 56042600 11/2012

PARTS LIST

CIRCUIT BREAKER PANEL ASSY

31

FRONT

10

5

13
11

2

7

6

79

7

12

4

8

8

revised 2/2013



11/2012 11 56042600 - SW8000

PARTS LIST

CIRCUIT BREAKER PANEL ASSY
 Item Ref. No. Qty Description
  56507615 1 Panel Assembly, Diesel (items 1-13)
  56507646 1 Panel Assembly, LPG / Petrol (items 1-13)
 1 56001818 1 Scr-Pan Phil 8-32 X .38
 2 56002849 8 Nut, Hex Nyl Loc-Thin SS 10-24
 3 56003902 8 Scr-Truss Phil SS Blk 10-24 x .50
 4 56107639 1 Relay
 5 56153126 3 Plug, Cap
 6 56413407 1 Circuit Breaker, 15 Amp
 7 56413822 3 Circuit Breaker, 20 Amp
 8 56418387 3 Relay, SPDT (qty 4 on Diesel)
 9 56454429 1 Circuit Breaker, 70 Amp
 10 56459369 1 Boot, Reset Button
 11 56507441 1 Gasket, RS Strip
 12 56507644 1 Circuit Breaker, 10 Amp
 13 56107693 1 Panel- Circuit Breakers Assy

revised 11/2013



12 SW8000 - 56042600 11/2012

PARTS LIST

CONTROL SYSTEM

1

2

3

3

2
4

6

6

66

4

7

8

9

10

11

12

13
14

15

16

17

18
19

20
21

22

23

2425

27

6

26

revised 4/2019



11/2012 13 56042600 - SW8000

PARTS LIST

CONTROL SYSTEM
 Item Ref. No. Qty Description
 1 56001834 1 Scr, Hex 5/16-18 x 1.25
 2 56003902 8 Scr-Truss Phil SS Blk 10-24 x .50
 3 56002037 2 Scr, Hex 5/16-18 x .88
 4 56002701 2 Nut, Hex Nyl Loc 5/16-18
 6 56009122 6 Wsh, Flt .344 x .938 x .125
 7 56009256 1 Scr, Hex 5/16-18 x 1.38
 8 56507044 1 Pedal Brake Assy See Brake Pedal Assembly
 9 56507049 1 Fwd / Rev 4 Cyl Control Assy See Forward/Reverse Control Assembly
 10 56507052 1 Seat Assy (non-cab models) See Seat Assembly
 11 56507053 1 Steering Assembly (items 17-21)
 12 56507083 1 Console
 13 56507407 1 Lift Broom Assy See Broom Lift Assy
 14 56107696 1 Panel-Standard Assy.
 15 56107641 1 Gauge Panel Assy – LPG Model See Gauge Panel Assembly
  56107640 1 Gauge Panel Assy – Petrol Model See Gauge Panel Assembly
  56107642 1 Gauge Panel Assy – Diesel Model See Gauge Panel Assembly
 16 56507646 1 Panel Assy, LPG / Petrol See Circuit Breaker Panel Assembly
  56507615 1 Panel Assy, Diesel See Circuit Breaker Panel Assembly
 17 7-16-07428 1 Cover, Steering Wheel
 18 56418460 1 Steering Wheel
 19 8-33-02360 1 Hose, Heat Shield
 20 56003752 4 Scr, Flt Soc M8 x 1.25 x 20mm
 21 56009218 1 Wsh, Flt .688 x 1.250 x .125
 22 2-00-05758 3 Cover, Blank Switch
 23 56001821 2 Scr, Hex 1/4-20 x .88
 24 56002840 2 Nut, Hex Nyl Loc-Thin 1/4-20
 25 56001818 1 Scr, Pan Phil 8-32 x .38
 26 56003923 4 Wsh-Flt Ss .266 X .906 X .060
 27 56009064 2 Wsh Int Shprf 1/4

revised 4/2019



14 SW8000 - 56042600 11/2012

PARTS LIST

DECAL SYSTEM

1

2

3

4

6

7

8

9
10

10

11

12

5

1

1

7

5

13

14

revised 8/2018



11/2012 15 56042600 - SW8000

PARTS LIST

DECAL SYSTEM
 Item Ref. No. Qty Description
 1 56015370 5 Decal, Tie Down
 2 56015425 2 Decal, Warning Broom
 3 56015427 1 Decal, Warning Tip Over
 4 56015428 1 Decal, Warning Hopper
 5 56030080 3 Decal, Hands Clear
 6 56014601 1 Decal, Caution
 7 56107604 2 Decal SW8000 ADV
 8 56016356 1 Decal, Circuit Breaker
 9 56016365 1 Decal, Main Broom
 10 56016730 2 Decal, Advance
 11 56107775 1 Decal-Kubota
 12 56384707 1 Decal-Warning-Hopper Cover NOTE 1
 13 56015463 1 Decal  Coolant Level
 14 56394259 1 Decal-Prop 65
  56394260 1 Decal-Prop 65 Diesel

NOTE:1  All machines built starting with serial number 1000061823 and after have this warning decal added to the inside area of the hopper cover.

revised 8/2018



16 SW8000 - 56042600 11/2012

PARTS LIST

DRIVE WHEEL SYSTEM

 

 1 

 2 

 3 

 4 

 5 

 6 

 7 

 9 

 10 

 11 

 12 

 Ref.

 14 

 15 

13

 9 

8

 5 

8

 3 

 4 

 Ref. 



11/2012 17 56042600 - SW8000

PARTS LIST

DRIVE WHEEL SYSTEM
 Item Ref. No. Qty Description
 1 56101737 1 Fitting, Lube 1/4-28
 2 2-00-04454 1 Nut, Nyl Thin 1 1/4”
 3 2-00-04621 2 Bearing Cup
 4 2-00-04622 2 Bearing Cone
 5 8-75-01136 2 Washer, 1 1/4”
 6 56385067 5 Stud – Wheel-1/2-20 x 1
 7 56385068 1 Pneumatic Tire Kit-6MM-5 x 8
 [ ]  1   Rim Assy, 5 x 8 x 3.75
 [ ] 8-85-06021 1   Tire – Pneumatic 5 x 8
 [ ] 8-70-00085 1   Tube – Inner Pneu Tire
 [ ]  1   Flap-Pneumatic Tire-4 x 8

 * 8-89-08064 1 Wheel Assy (Heavy Duty Pneumatic)
 [ ] 8-85-06023 1   Rim Assy
 [ ] 8-85-06021 1   Tire – Pneumatic 5 x 8
 [ ] 8-70-00093 1   Tube – Inner Pneu Tire
 * 8-89-08065 1 Wheel Assy (Heavy Duty Solid)
 [ ] 8-85-06023 1   Rim Assy
 [ ] 56508943 1   Tire Solid 5 x 8 x 3
 * 56508875 1 Wheel Assy Non-Marking Solid Tire
 * 56385071 1 Soft Shoe Tire Kit-6MM-5 x 8
 * 7-85-06029 1 Tire-Solid-Pro G5-5 x 8 x 3.75

 8 56003872 2 Nut-Hex Flange 1/2-20 Spiralock
 9 56003871 2 Scr-Hex Flange 1/2-20 x 2.25
 10 56002116 4 Scr, Hex 1/2-13 x 3.25
 11 56002574 1 Pin, Cotter 5/32 x 3.00
 12 56002770 4 Nut, Hex Nyl Loc 1/2-13
 13 56507462 1 Hub, Drive Wheel
 14 56507099 1 Pin, Drive Yoke Pivot
 15 56507280 1 Drive Yoke Weldment

      [ ] = Not Shown
      * = Optional, Not Included

revised 6/2017



18 SW8000 - 56042600 11/2012

PARTS LIST

DUST CONTROL SYSTEM-1

1

2

3

4

5

6

8

9

10

11

12

13

14

15

4

7

9

6

3

16
17

18

19

20

21

22

23

25
26

31

27

29

30

32 33

19

20

24

28

34

35

36

revised 4/2019



11/2012 19 56042600 - SW8000

PARTS LIST

DUST CONTROL SYSTEM-1
 Item Ref. No. Qty Description
  56507  058 1 Panel Filter Shaker Assembly (1-15)
 1 8-24-04139-1 1 Filter Panel Ultra-Web Cellulose
 * 56382789 1 Filter Panel Poly High Flow
 * 56119586 1 Filter-HEPA-Tefl on NOTE 1
 2 56370711 4 Nut, Thumb
 3 56001806 4 Nut, Hex Whiz W/Flange Loc 5/16-18
 4 56001878 9 Scr, Hex 1/4-20 x 1.25
 5 56002098 8 Wsh, Flt SAE 1/4
 6 56002708 13 Nut, Hex Nyl Loc 1/4-20
 7 56003717 2 Scr, Soc Shd .31 x .25 x 1/4-20
 8 56009019 4 Scr, Hex Thd Form 1/4-20 x .38
 9 56109163 4 Rod, Threaded
 10 56507190 1 Filter Shaker Assembly (items 16-35)
 11 56508070 1 Weldment, Seal Plate
 12 56508073 1 Plate, Dust
 13 56508088 1 Gasket, 1/2 x 1/4
 14 56508089 1 Door Filter Chamber Weldment
 15 56508700 1 Clamp Filter Seal Weldment
 16 8-13-07170 1 Plate, Filter Shaker
 17 56002015 2 Scr, Soc Set Loc 10-24 x .25
 18 56002098 4 Wsh, Flt SAE 1/4
 19 56002667 4 Scr, Hex 5/16-18 x .75
 20 56002701 4 Nut, Hex Nyl Loc 5/16-18
 21 56002708 4 Nut, Hex Nyl Loc 1/4-20
 22 56002769 2 Nut, Hex Nyl Loc 3/8-16
 23 56003771 2 Scr Hex Hd Loc 3/8-16 1.75
 24 56003715 4 Scr, Carriage SS 1/4-20 x .75
 25 56009085 2 Nut, Hex Jam 3/8-16 
 26 56478246 1 Tie, Cable
 27 56508664 1 Motor, 12VDC
 28 56508887 2 Clamp, Muffl er 3”
 29 56508772 1 Eccentric
 30 56508703 1 Bracket LH, Filter Shaker
 31 56508704 1 Bracket RH, Filter Shaker
 32 56508705 1 Plate Shaker Motor Mtg
 33 56508706 1 Shaker Weldment
 34 56002063 2 Wsh, Flt SAE 3/8
 35 56508737 2 Bearing, Flange
 36 56900679 1 Conduit Blk .75 E00466

      * = Optional, Not Included

NOTE 1:  It is recommended that the HEPA fi lter be used with the “Plugged Filter Switch Kit”.  Part number 56394280 “HEPA Filter and Switch Kit” contains both 
the HEPA fi lter and the Plugged Filter Switch Kit.

revised 7/2019



20 SW8000 - 56042600 11/2012

PARTS LIST

DUST CONTROL SYSTEM-2

1

2

3

4

6

7

8

9

Ref.
FRONT

5

revised 9/2013



11/2012 21 56042600 - SW8000

PARTS LIST

DUST CONTROL SYSTEM-2
 Item Ref. No. Qty Description
  56507059 1 Vacuum Fan Assembly (items 1-9)
 1 56002037 4 Scr, Hex 5/16-18 x .88
 2 56001939 1 Wsh, Flt SAE 5/16
 3 56002826 4 Nut, Hex Nyl Loc-Thin 5/16-18
 4 56002950 1 Nut, Hex Nyl Loc 5/16-24
 5 56009107 2 Wsh, Flt SS .378 x 1.000 x .120
 6 56052581 4 Spacer, .315 ID x .50 OD x .25 Lg
 7 56418897 1 Impeller
 8 56507198 1 Seal, Vac Fan
 9 56507200 1 Plate Weldment, Vac Motor

revised 9/2013



22 SW8000 - 56042600 11/2012

PARTS LIST

ELECTRICAL SYSTEM

Tie wrap at this location for
gasoline/petrol and LPG engine models.

Tie wrap at this location for
diesel models.

4 5

6
7

9

10

8
11

12

1314

15

20

20

11

11

21

2223

24

25

26
27

revised 1/2020



11/2012 23 56042600 - SW8000

PARTS LIST

ELECTRICAL SYSTEM
 Item Ref. No. Qty Description
 [ ] 56462361 1 Conn, 2 Way Female
 [ ] 56492305 1 Boot, Rubber
 [ ] 56493357 1 Insulator, Terminal
 4 56001836 2 Scr, Hex 1/4-20 x .62
 5 56009002 2 Wsh, Flt .266 x .906 x .060
 6 56009030 1 Scr, Pan Phil Thd Form 10-24 x .38
 7 56009033 1 Scr, Hex Thd Form 1/4-20 x .50
 8 56304445 1 Starter Battery Hold Down
 9 56305053 1 Sensor, Proximity
 10 56305112 2 10” J Type Hold Down
 11 56410247 5 Clip, Conduit
 12 56442054 1 Horn, 12V
 13 56477613 1 Tie, Cable (location is dependent upon model)
 14 0875-008 1 Battery 12V
 15 56507457 1 Mount, Sensor
 [ ] 56381701 1 Harness, Main
 [ ] 56507679 1 Wire Asm, Yel/Blk 18-11 (diesel models only)
 [ ] 56507680 1 Cable, Pos. Battery
 [ ] 56507681 1 Cable, Neg. Battery
 20 56507793 4 Clip, Conduit
 [ ] 56508006 1 Harness, Diesel Relay (diesel models only)
 [ ] 56508010 1 Wire Asm, Grn/Red 10-1 (diesel models only)
 [ ] 56508013 1 Cable, Asm, Blk 6-1
 21 56009005 1 Scr, Pan Phil SS Type AB 10-16 x .75
 22 56001939 1 Wsh Flt Sae 5/16
 23 56003178 1 Scr Hex Thd To Hd M8-1.25x16mm
 24 56111972 1 Clip-Connector
 25 56002708 2 Nut, Hex Nyl Loc ¼-20
 26 56002155 2 Scr-Hex 1/4 - 20 x .75
 27 56410223 4 Clamp, P
      [ ] = Not Shown

revised 1/2020



24 SW8000 - 56042600 11/2012

PARTS LIST

ENGINE LPG SYSTEM-1

revised 4/2019

 

57

26

31

43 44

4748

45
46

52 57
59

54

56

55

62

65

58

69

7074

75

7679

88

81

83

7782

63

61

87

72

80

85

84

86

Connect To Fitting
On Vaporizer

Connect To Fitting
On Vaporizer

Connect To Fitting

Connect To Fitting

Connect To Fitting
On Engine Block

Connect To Fitting
On Vaporizer

Connect To Fitting
On Air Inlet Hose

On Water Pump

On DEPRConnect To Fitting
On Valve Cover

50 23

49

27

51
20

22

24
21

16

57

71

89



11/2012 25 56042600 - SW8000

PARTS LIST

ENGINE LPG SYSTEM-1
 Item Ref. No. Qty Description
 2   DELETED
 6   DELETED
 11   DELETED
 13   DELETED
 16   DELETED
 17   DELETED
 18   DELETED
 19   DELETED
 20 56107735 1 Hose Breather
 21 56107747 1 Spacer
 22 56112771 4 Clamp- Hose SAE #10
 23 56244969 2 Clamp- Hose SAE #12
 24 56507795 1 Spacer, Coil Bracket
 26  1 Engine Base-Kubota 4-Cyl LPG  NOTE 1
 27 56459890 1 Conduit, 12 IN.
 31 56107577 1 Hose Intake Assy Lp
 43 56107618 1 Remote Oil Drain Valve Assy
 44 56107620 1 Hose-Hydraulic
 45 56107643 1 Fan Guard Assy
 46 56107646 1 Vaporizer
 47 56107647 1 ECU-Kubota Lpg
 48 56107648 1 ECU-Mount Plate
 49 56107649 1 Hose-Coolant-Vaporizer Supply
 50 56107650 1 Hose-Coolant-Vaporizer Return
 51 56107651 1 LPG Hose-Vaporizer
 52 56107652 1 Fuel-Solenoid
 [ ] 56107653 1 Operator Manual
 54  1 Radiator Assy-6 Fin (See Radiator Assembly)
 55 56107676 1 Bracket-Vaporizer
 56 56110738 1 Alternator, 105 Amp
 [ ] 56510971 1   Pulley-Alternator
 57 56413839 4 Clamp Hose Worm Drive
 58 56219932 4 Clamp- Hose SAE #6
 59 56307249 1 Pulley, Fan (89mm)

 Item Ref. No. Qty Description
 61 56419118 3 Clamp, Hose Band
 62 56456797 1 Clamp- Hose SAE #36
 63 56465028 1 Hose, Coolant Overfl ow
 65 56507372 1 Isolator-Engine
 69 56507496 1 Remote Oil Drain Outlet
 70 56507497 1 Oil Drain Plug
 71 56384031 1 Air Cleaner Assy
 [ ] 7-24-04065 1   Filter Element (Outer)
 [ ] 7-24-04066 1   Filter Element (Inner)
 72 56507798 1 Hose, Coolant Overfl ow
 74 56507998 1 Seal
 75 56507999 1 Indicator, Air
 76 56508378 1 Hose, Upper Radiator
 77 56508393 1 Belt, Vee
 79 56508404 1 Hose, Air Intake
 80 56508427 1 Bracket Radiator Support
 81 56508428 1 Bracket, Radiator Iso Support
 82 56508429 1 Bracket, Alternator Diesel
 83 56508938 1 Bracket Air Filter
 84 56508941 1 Spacer Fan
 85 56508942 1 Hose Lower Coolant
 86 56510140 1 Fan-Cooling
 87 56394241 1 Bottle-Overfl ow
 88 2-00-05674 1 Fitting, 1/4 NPT Hex Nipple, Brass
 89 56107822 1 Bracket-Overfl ow Bottle
      [ ] = Not Shown

NOTE 1:  See Engine Base Assy - LPG.

revised 4/2019



26 SW8000 - 56042600 11/2012

PARTS LIST

ENGINE LPG SYSTEM-2

1

3

2

5

6
18

19

20

23

24

22

27

29
30

10

13

28

32

33
37

42

36

34

38

39

41

40

35

64

67

68

64

68

68
68

73
64

78

89

90

91
21

2292 93

2
22 5

68

68

68
67

revised 4/2019



11/2012 27 56042600 - SW8000

PARTS LIST

ENGINE LPG SYSTEM-2
 Item Ref. No. Qty Description
 1 56001879 2 Wsh-Flt SAE1/2
 2 56001939 6 Wsh, Flt SAE5/16
 3 56001995 1 Scr-Hex 1/2-13 X 1.75
 5 56002037 6 Scr-Hex 5/16-18 X .88
 6 56002063 2 Wsh, Flt SAE 3/8
 10 56002533 2 Scr-Hex 1/2-13 X 2.50
 13 56002770 2 Nut-Hex Nyl Loc 1/2-13
 16   DELETED
 17   DELETED
 18 33004014 2 Screw  Hex Hd Uni-5739 M10x50
 19 56003409 2 Nut, Hex M10-1.5
 20 56003410 2 Nut, Hex M12-1.75
 21 56003352 4 Nut, Hex M8-1.25
 22 56003685 10 Wsh, Nord-Lock  M8
 23 56003708 2 Scr-Hex M12-1.75 X 55mm
 24 56003889 2 Wsh-Flt 12mm
 27 56107550 1 Muffl er
 28 56107558 1 Exhaust Tube Weldment
 29 56107566 1 Hanger Muffl er
 30 56107568 1 Clamp Bracket Weldment
 32 56107581 1 Blanket Exhaust
 33 56107582 1 Hanger Catalytic
 34 56107585 1 Mount Rt Weldment
 35 56107586 1 Mount Lt Weldment
 36 56107590 1 Gasket Manifold
 37 56107591 1 Gasket-Cat Inlet
 38 56107592 1 Gasket-Cat Outlet
 39 56107613 2 Sensor Oxygen
 40 56107614 1 Catalyst Kubota
 41 56107616 1 Lock Screw
 42 56107617 1 Lock Screw
 64 56478685 5 Mount, Rubber
 67 56507444 2 Washer, Isolator Head
 68 56507448 7 Washer, Isolator Tail
 73 56507988 1 Bracket, Engine Mount, Diesel
 78 56508403 1 Bell Housing
 89 56002063 4 Wsh, Flt SAE 3/8
 90 56003080 4 Scr-Soc Hd 3/8-16 x 0.75
 91 56107645 1 Guard Muffl er Weldt
 92 56303651 1 Clamp, Hose Support
 93 2-00-04345 2 Ty-Rap (Thomas & Betts Ty-28M)
 94   DELETED

      [ ] = Not Shown

revised 4/2019



28 SW8000 - 56042600 11/2012

PARTS LIST

1

2

34

5

67

8

9

10

11

12

13

14
15

16

17

18

19

20

21

22

23

2526

27

28

24

ENGINE BASE ASSY - LPG

revised 4/2019



11/2012 29 56042600 - SW8000

PARTS LIST

ENGINE BASE ASSY - LPG
 Item Ref. No. Qty Description
 1 56107705 1 Harness-Kubota 4 Cyl LPG
 2 56107706 4 Spark Plug
 3 56107707 1 Starter
 4 56107708 1 Water Pump Assy-Lpg
 5 56107710 1 Dipstick
 6 56107711 1 Gasket-Exhaust Manifold
 7 56107712 1 Oil Pressure Switch
 8 56107716 1 Cover-Thermostat
 9 56107717 1 Gasket-Valve Cover
 10 56107718 4 Ignition Coil
 11 56107721 1 Water Temp Sensor W/Seal
 12 56107736 1 Cam Sensor
 13 56107737 1 Knock Sensor
 14 56107738 1 DEPR Assy
 15 56107739 1 Mixer Assy
 16 56107740 1 Throttle Body
 17 56107741 1 Gasket Throttle Body
 18 56107742 1 O-Ring
 19 56107743 1 Gasket Intake Manifold
 20 56107744 1 Tmap Sensor
 21 56107745 1 Cam Gear
 22 56107746 1 Flywheel
 23 56383025 1 Cap-Oil Fill
 24 56508454 1 Thermostat Kit
 25 56482659 1 Oil Filter Spin On
 26 56510973 1 Pulley-Crankshaft
 27 2-00-06354 1 Crank/RPM Sensor
 28 56394322 1 Shield-Heat
 [ ] 56107713 1 Gasket Set-Upper
 [ ] 56107714 1 Gasket Set-Lower
 [ ] 56107748 2 Fuse-15 Amp
 [ ] 56107749 1 Fuse-10 Amp
 [ ] 56107750 2 Fuse-5 Amp
 [ ] 56107751 1 Micro Relay-35A/20A
 [ ] 56107752 1 Mini Relay-50A/30A

      [ ] = Not Shown

revised 4/2019



30 SW8000 - 56042600 11/2012

PARTS LIST

ENGINE PETROL SYSTEM-1

revised 8/2018

 

Connect To Fitting
On Air Intake Hose

Connect To Fitting
On Valve Cover

6

21

22
23

24

27

25
28

30 31 63

37

39

41

34

40

36

43

38

54

51

58

52

57

53 49

62
55

29

60

45

50

46

56

59
61

32

35

15

161748
3313

18

20

1

64

47



11/2012 31 56042600 - SW8000

PARTS LIST

ENGINE PETROL SYSTEM-1
 Item Ref. No. Qty Description
 1 56001939 2 Wsh, Flt SAE 5/16
 6 56002701 2 Nut, Hex Nyl Loc 5/16-18k
 13 56003684 1 Wsh, Nord-Lock  M10
 15 56003764 1 Scr-Hex M6-1 X 55mm
 16 56003943 1 Scr-Hex Flange SS M6-1 X 16mm
 17 56003944 1 Scr-Hex M10-1.25 X 130mm
 18 56003945 1 Nut-Hex M10-1.25
 20 56009214 2 Wsh-Flt .406 x .750 x .090
 21  1 Engine Base-Kubota 4cyl Petrol NOTE 1
 22 56107618 1 Remote Oil Drain Valve Assy
 23 56107620 1 Hose-Hydraulic
 24 56107643 1 Fan Guard Assy
 25 56107648 1 ECU-Mount Plate
 [ ] 56107653 1 Operator Manual
 27 56107663 1 Air Intake Assy-Petrol
 28 56107664 1 ECU-Kubota Petrol
 29  1 Radiator Assy-6 Fin (See Radiator Assembly)
 30 56107670 1 Fuel Manifold
 31 56107671 1 Fuel Pump
 32 56107735 1 Hose Breather
 33 56107747 1 Spacer
 34 56110738 1 Alternator, 105 Amp
 [ ] 56510971 1   Pulley-Alternator
 35 56112771 2 Clamp- Hose SAE #10
 36 56131601 4 Clamp- Hose SAE #16
 37 56219932 1 Clamp- Hose SAE #6
 38 56307249 1 Pulley, Fan (89mm)
 39 56419118 3 Clamp, Hose Band
 40 56456797 1 Clamp- Hose SAE #36
 41 56465028 1 Hose, Coolant Overfl ow
 43 56507372 1 Isolator-Engine
 45 56507496 1 Remote Oil Drain Outlet
 46 56507497 1 Oil Drain Plug
 47 56384031 1 Air Cleaner Assy
 [ ] 7-24-04065 1   Filter Element (Outer)
 [ ] 7-24-04066 1   Filter Element (Inner)
 48 56507795 1 Spacer, Coil Bracket
 49 56507798 1 Hose, Coolant Overfl ow

 Item Ref. No. Qty Description
 50 56507998 1 Seal
 51 56507999 1 Indicator, Air
 52 56508378 1 Hose, Upper Radiator
 53 56508393 1 Belt, Vee
 54 56508404 1 Hose, Air Intake
 55 56508427 1 Bracket Radiator Support
 56 56508428 1 Bracket, Radiator Iso Support
 57 56508429 1 Bracket, Alternator Diesel
 58 56508938 1 Bracket Air Filter
 59 56508941 1 Spacer Fan
 60 56508942 1 Hose Lower Coolant
 61 56510140 1 Fan-Cooling
 62 56394241 1 Bottle-Overfl ow
 63 7-24-04059 1 Fuel Filter
 64 56107822 1 Bracket-Overfl ow Bottle

      [ ] = Not Shown

NOTE 1:  See Engine Base Assy - Petrol.

revised 8/2018



32 SW8000 - 56042600 11/2012

PARTS LIST

ENGINE PETROL SYSTEM-2

88 89
1

2

5

3

13

10

6

18

2024

27

22

90

29

21
30

35

33

34

3738 40

23

39

32

36
284119

31

16
61

65

61
6465

70

61
64

65

75

85 86

8722

2
22

5

17

17

6

6

6

6

90

revised 11/2017



11/2012 33 56042600 - SW8000

PARTS LIST

ENGINE PETROL SYSTEM-2
 Item Ref. No. Qty Description
 1 56001879 2 Wsh-Flt SAE 1/2
 2 56001939 6 Wsh, Flt SAE 5/16
 3 56001995 1 Scr-Hex 1/2-13 X 1.75
 5 56002037 6 Scr-Hex 5/16-18 X .88
 6 56002063 10 Wsh, Flt SAE 3/8
 10 56002533 2 Scr-Hex 1/2-13 X 2.50
 13 56002770 2 Nut-Hex Nyl Loc 1/2-13
 16 56002983 2 Scr-Hex 1/2-13 X 2.00
 17 56003019 4 Scr-Hex M10-1.25 X 25mm
 18 33004014 2 Screw  Hex Hd Uni-5739 M10x50
 19 56003409 2 Nut, Hex M10-1.5
 20 56003410 2 Nut, Hex M12-1.75
 21 56003352 4 Nut, Hex M8-1.25
 22 56003685 10 Wsh, Nord-Lock M8
 23 56003708 2 Scr-Hex M12-1.75 X 55mm
 24 56003889 2 Wsh-Flt 12mm
 27 56107550 1 Muffl er
 28 56107558 1 Exhaust Tube Weldment
 29 56107566 1 Hanger Muffl er
 30 56107568 1 Clamp Bracket Weldment
 31 56107581 1 Blanket Exhaust
 32 56107582 1 Hanger Catalytic
 33 56107585 1 Mount Rt Weldment
 34 56107586 1 Mount Lt Weldment
 35 56107590 1 Gasket Manifold
 36 56107591 1 Gasket-Cat Inlet
 37 56107592 1 Gasket-Cat Outlet
 38 56107613 2 Sensor Oxygen
 39 56107614 1 Catalyst Kubuta
 40 56107616 1 Lock Screw
 41 56107617 1 Lock Screw
 61 56478685 5 Mount, Rubber
 64 56507444 4 Washer, Isolator Head
 65 56507448 5 Washer, Isolator Tail
 70 56507988 1 Bracket, Engine Mount, Diesel
 75 56508403 1 Bell Housing
 85 56002063 4 Wsh, Flt SAE 3/8
 86 56003080 4 Scr-Soc HD 3/8-16 x 0.75
 87 56107645 1 Guard Muffl er Weldt
 88 56303651 1 Clamp, Hose Support
 89 2-00-04345 2 Ty-Rap (Thomas&Betts Ty-28M)
 90 2-00-05961 4 Screw Hhc M10 X 1.25 X 30mm

      [ ] = Not Shown

revised 8/2018



34 SW8000 - 56042600 11/2012

PARTS LIST

ENGINE BASE ASSY - PETROL

revised 4/2013

1

2

3

4

5

6

7

89

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25



11/2012 35 56042600 - SW8000

PARTS LIST

ENGINE BASE ASSY - PETROL
 Item Ref. No. Qty Description
 1 56107706 4 Spark Plug
 2 56107707 1 Starter
 3 56107710 1 Dipstick
 4 56107711 1 Gasket-Exhaust Manifold
 5 56107712 1 Oil Pressure Switch
 6 56107716 1 Cover-Thermostat
 7 56107717 1 Gasket-Valve Cover
 8 56107718 4 Ignition Coil
 9 56107720 4 Injector
 10 56107721 1 Water Temp Sensor W/Seal
 11 56107723 1 Harness-Kubota 4cyl Petrol
 12 56107736 1 Cam Sensor
 13 56107737 1 Knock Sensor
 14 56107740 1 Throttle Body
 15 56107741 1 Gasket Throttle Body
 16 56107743 1 Gasket Intake Manifold
 17 56107744 1 Tmap Sensor
 18 56107745 1 Cam Gear
 19 56107746 1 Flywheel
 20 56383025 1 Cap-Oil Fill
 21 56508454 1 Thermostat Kit
 22 56482659 1 Oil Filter Spin On
 23 56510970 1 Water Pump-D1305
 24 56510973 1 Pulley-Crankshaft
 25 2-00-06354 1 Crank/RPM Sensor
 [ ] 56107713 1 Gasket Set-Upper
 [ ] 56107714 1 Gasket Set-Lower
 [ ] 56107748 3 Fuse-15 Amp
 [ ] 56107749 1 Fuse-10 Amp
 [ ] 56107750 1 Fuse-5 Amp
 [ ] 56107751 2 Micro Relay-35A/20A
 [ ] 56107752 1 Mini Relay-50A/30A

      [ ] = Not Shown

revised 6/2016



36 SW8000 - 56042600 11/2012

PARTS LIST

ENGINE [KUBOTA] DIESEL SYSTEM-1

1

1

1

3

9

10
11

11

12

11 14

15

16

17

17

19

19

20

21

22

23

24
25

26

27

20

28

29

30

31

32

33

34

35

36

37

38

39

40
41

20

15

42

43

44

45
46 47

48 49
50 48

51 54

57

58

revised 8/2018



11/2012 37 56042600 - SW8000

PARTS LIST

ENGINE [KUBOTA] DIESEL SYSTEM-1
 Item Ref. No. Qty Description
 1 56478685 5 Mount, Rubber
 3 56002127 2 Scr, Hex 3/8-16 X .75
 9 56002841 2 Nut, Hex Nyl Loc-Thin 3/8-16
 10 56002983 2 Scr, Hex 1/2-13 X 2.00
 11 56003019 10 Scr, Hex M10-1.25 X 25mm
 12 56003155 4 Scr, Hex M6-1 X 12mm
 14 56110738 1 Alternator, 105 Amp
 15 56219932 2 Clamp, Hose SAE #6
 16 56510140 1 Fan
 17 56440213 3 Clamp Hose Sae 32e00047
 19 56507444 2 Washer, Isolator Head
 20 56507448 7 Washer, Isolator Tail
 21 56507496 1 Remote Oil Drain Outlet
 22 56507497 1 Oil Drain Plug
 23 56384031 1 Air Cleaner Assy
 [ ] 7-24-04066 1   Air Filter Cartridge, Safety
 [ ] 7-24-04065 1   Air Filter Cartridge, Primary
 24 56507964 1 Hose, Remote Oil Drain
 25 56507988 1 Bracket, Engine Mount, Diesel
 26 56507991 1 Bracket, Fuel Pump
 27 56508938 1 Bracket, Air Cleaner
 28 56507998 1 Seal
 29 56507999 1 Indicator, Air

 Item Ref. No. Qty Description
 30 56508212 1 Bracket, Muffl er Hanger
 31 56419091 1 Switch, Temp
 32 56508375 1 Engine Oil Drain Valve
 33  1 Engine, 4 Cyl Diesel
 34 56508393 1 Belt, Vee
 35 56508400 1 Controller-Throttle
 36 56508402 1 Hose, Air Intake
 37 56508403 1 Bell Housing
 38 56508404 1 Hose, Air Intake
 39 56508429 1 Bracket, Alternator Diesel
 [ ] 56508004 1 Harness, Kubota Diesel
 40 56508444 1 Switch, Pressure
 41 56508941 1 Spacer-Fan
 42 56307249 1 Pulley, Fan (89 mm)
 43 56497754 1 Key Switch
 44 56508355 1 Fuel Pump Electronic
 45 56003178 2 Scr Hex Thd To Hd M8-1.25X16mm
 46 56003945 1 Nut-Hex M10-1.25
 47 56003684 1 Wsh  Nord-Lock M10
 48 56009214 2 Wsh  Flt .406X.750X.090
 49 56107747 1 Spacer
 50 56507795 1 Spacer Coil Bracket
 51 56003944 1 Scr-Hex M10-1.25 X 130mm
 54 56003436 1 Scr Hex SS M8-1.25X25MM
 57 56111319 1 Speed Sensor
 58 56394264 1 Label-Epa Emissions-Diesel

      [ ] = Not Shown

revised 8/2018



38 SW8000 - 56042600 11/2012

PARTS LIST

ENGINE [KUBOTA] DIESEL SYSTEM-1 (JANUARY 1 OR AFTER, 2019)
revised 4/2019

1

1

1

3

9

10
11

11

12

11 14

15

16

17

17

19

19

20

21

22

23

24

25

26

27

20

28

29

30

31

32

33

34

35

36

37

38

39

40
41

20

15

42

43

44

45
46 47

48 49
50 48

51 54

57

58

45

6

6

7



11/2012 39 56042600 - SW8000

PARTS LISTrevised 4/2019

ENGINE [KUBOTA] DIESEL SYSTEM-1 (JANUARY 1 OR AFTER, 2019)
 Item Ref. No. Qty Description
 1 56478685 5 Mount, Rubber
 3  2 Bolt, Ser Hex Flng Zinc GR 8.8 – M8 x 1.25 x 20mm
 4 56002155 1 Scr Hex 1/4-20 X .75
 5 56002708 1 Nut, Hex Nyl Loc 1/4-20
 6  6 Washer, Star Zinc – M10
 7  3 Bolt, Hex Flng Zinc GR 10.9 – M10 x 1.25 x 30mm
 9  2 Nut, Ser Hex Flng GR 8.8 Zinc – M8 x 1.25
 10  2 Bolt, Ser Hex Flng Zinc GR5 – ½-13x2.0”
 11  10 Bolt, Hex Flng Zinc GR 10.9 - M10-1.25 X 20mm
 12  4 Bolt, M6 X 1.0 X 14MM, Hex HD Plain Flange Zinc
 14 56110738 1 Alternator, 105 Amp
 15 56219932 2 Clamp, Hose SAE #6
 16 56510140 1 Fan
 17 56440213 3 Clamp Hose Sae 32e00047
 19 56507444 2 Washer, Isolator Head
 20 56507448 7 Washer, Isolator Tail
 21 56507496 1 Remote Oil Drain Outlet
 22 56507497 1 Oil Drain Plug
 23 56384031 1 Air Cleaner Assy
 [ ] 7-24-04066 1   Air Filter Cartridge, Safety
 [ ] 7-24-04065 1   Air Filter Cartridge, Primary
 24 56507964 1 Hose, Remote Oil Drain
 25 56507988 1 Bracket, Engine Mount, Diesel
 26 56507991 1 Bracket, Fuel Pump
 27 56508938 1 Bracket, Air Cleaner
 28 56507998 1 Seal
 29 56507999 1 Indicator, Air
 30 56508212 1 Bracket, Muffl er Hanger
 31 56419091 1 Switch, Temp
 32 56508375 1 Engine Oil Drain Valve
 33  1 Engine, 4 Cyl Diesel
 34 56508393 1 Belt, Vee
 35 56119581 1 Controller-Throttle
 36 56508402 1 Hose, Air Intake
 37 56508403 1 Bell Housing
 38 56508404 1 Hose, Air Intake
 39 56508429 1 Bracket, Alternator Diesel
 [ ] 56508004 1 Harness, Kubota Diesel
 40 56508444 1 Switch, Pressure
 41 56508941 1 Spacer-Fan
 42 56307249 1 Pulley, Fan (89 mm)
 43 56497754 1 Key Switch
 44 56508355 1 Fuel Pump Electronic
 45  2 Bolt, Ser Hex Flng Zinc GR 8.8 - M8-x1.25x15
 46 56003945 1 Nut-Hex M10-1.25
 47 56003684 1 Wsh  Nord-Lock M10
 48 56009214 2 Wsh  Flt .406X.750X.090
 49 56107747 1 Spacer
 50 56507795 1 Spacer Coil Bracket
 51 56003944 1 Scr-Hex M10-1.25 X 130mm
 54  1 Bolt, Ser Hex Flng Zinc GR 8.8 - M8x1.25x25
 57 56111319 1 Speed Sensor
 58 56394264 1 Label-Epa Emissions-Diesel

      [ ] = Not Shown



40 SW8000 - 56042600 11/2012

PARTS LIST

ENGINE [KUBOTA] DIESEL SYSTEM-2

1

8

8

9
9

9

10

11

12

13

14

15

16

18

21

22

23

24

25

26

27

31

34

37

38 39

17

revised 8/2018



11/2012 41 56042600 - SW8000

PARTS LIST

ENGINE [KUBOTA] DIESEL SYSTEM-2
 Item Ref. No. Qty Description
 1 7-49-00038 1 Muffl er
 8 56413839 5 Clamp Hose Worm Drive
 9 56419118 3 Clamp, Hose Band
 10 56456833 1 Clamp, Muffl er 1.62
 11 56465028 1 Hose, Coolant Overfl ow
 12 56507372 1 Isolator, Engine
 13 56107643 1 Fan Guard Assy
 14 56394231 1 Bottle-Overfl ow
 15 56507798 1 Hose, Coolant Overfl ow
 16 56507871 1 Tail Pipe
 17  1 Radiator Assy (See Radiator Assembly)
 18 56508378 1 Hose, Upper Radiator
 21 56508942 1 Hose Lower Radiator
 [ ] 56381962 1 Hose Lower Radiator NOTE 1
 22 56508391 1 Clamp, Muffl er
 23 56508397 1 Exhaust Assembly
 24 56508427 1 Bracket, Radiator Support
 25 56508428 1 Bracket, Radiator Iso Support
 26 56507449 1 Shield, Exhaust Heat
 27 56343236 2 Clamp, Muffl er 1.50
 31 56508910 1 Exhaust Pipe Bracket 
 34 56419107 1 Exhaust Gasket
 37 56107822 1 Bracket-Overfl ow Bottle
 38 56002701 2 Nut Hex Nyl Loc 5/16-18
 39 56001939 2 Wsh Flt Sae 5/16

      [ ] = Not Shown

NOTE 1:  Replacement part for rubber elbow which connects directly to the water pump.

revised 8/2018



42 SW8000 - 56042600 11/2012

PARTS LIST

ENGINE [KUBOTA] DIESEL SYSTEM-2 (JANUARY 1 OR AFTER, 2019)
revised 4/2019

1

8

8

9
9

9

10

11

12

13

14

15

16

18

21

22

23

24

25

26

27

31

34

37

38 39

17

7

6

2829

28

4

5

2
3



11/2012 43 56042600 - SW8000

PARTS LISTrevised 4/2019

ENGINE [KUBOTA] DIESEL SYSTEM-2 (JANUARY 1 OR AFTER, 2019)
 Item Ref. No. Qty Description
 1 7-49-00038 1 Muffl er
 2  2 Bolt, M10-1.25x30 GR 10.9
 3  2 Washer, Star Zinc – M10
 4  1 Nut, Ser Hex Flng GR 8.8 Zinc – M8x1.25
 5  2 Bolt, Ser Hex Flng Zinc GR 8.8 – M8x1.25x35
 6  1 Bolt, Ser Hex Flng Zinc GR 8.8 – M8x1.25x20mm
 7  2 Bolt, Ser Hex Flng Zinc GR5 – 5/16-18x.75”
 8 56413839 4 Clamp Hose Worm Drive
 9 56419118 3 Clamp, Hose Band
 10 56456833 1 Clamp, Muffl er 1.62
 11 56465028 1 Hose, Coolant Overfl ow
 12 56507372 1 Isolator, Engine
 13 56107643 1 Fan Guard Assy
 14 56394241 1 Bottle-Overfl ow
 15 56507798 1 Hose, Coolant Overfl ow
 16 56507871 1 Tail Pipe
 17  1 Radiator Assy (See Radiator Assembly)
 18 56508378 1 Hose, Upper Radiator
 21 56508942 1 Hose Lower Radiator
 [ ] 56381962 1 Hose-Water Pump Inlet NOTE 1
 22 56508391 1 Clamp, Muffl er
 23 56508397 1 Exhaust Assembly
 24 56508427 1 Bracket, Radiator Support
 25 56508428 1 Bracket, Radiator Iso Support
 26 56507449 1 Shield, Exhaust Heat
 27 56343236 1 Clamp, Muffl er 1.50
 28  6 Bolt, Hex Flng Zinc GR5 – 1/4-20x5/8”
 29  2 Nut, Hex Flng Zinc – 1/4-20
 31 56508910 1 Exhaust Pipe Bracket 
 34 56419107 1 Exhaust Gasket
 37 56107822 1 Bracket-Overfl ow Bottle
 38 56002701 2 Nut Hex Nyl Loc 5/16-18
 39 56001939 2 Wsh Flt SAE 5/16

      [ ] = Not Shown
NOTE 1:  Replacement part for rubber elbow which connects directly to the water pump.



44 SW8000 - 56042600 11/2012

PARTS LIST revised 8/2018

ENGINE BASE ASSY - DIESEL

1

2

3

4

5

6

7

8

9
10

11

12

13

14

15

16

17

18



11/2012 45 56042600 - SW8000

PARTS LISTrevised 6/2016

ENGINE BASE ASSY - DIESEL
 Item Ref. No. Qty Description
 1 33019750 4 Injector
 2 56107710 1 Dipstick
 3 56107716 1 Cover-Thermostat
 4 56107717 1 Gasket-Valve Cover
 5 56107758 1 Cam Gear
 6 56107759 1 Flywheel
 7 56107760 1 Gasket Intake
 8 56107761 1 Gasket Exhaust
 9 56381961 1 Tube Coolant
 10 56381962 1 Hose Lower Radiator
 11 56383025 1 Cap-Oil Fill
 12 56419086 1 Fuel Filter Cartridge
 13 56419089 1 Starter Motor
 14 56508454 1 Thermostat Kit
 15 56482659 1 Oil Filter Spin On
 16 56508490 1 Throttle/Shut Down Actuator
 17 56510970 1 Water Pump-D1305
 18 56510975 4 Glow Plug
 [ ] 56463590 1 Glow Plug Timer
 [ ] 56110738 1 Alternator 105A
 [ ] 56508393 1 Belt, Vee
 [ ] 56419088 1 Thermostat Assembly
 [ ] 56508489 1 Thermostat Gasket
 [ ] 56508444 1 Oil Pressure Switch
 [ ] 56419091 1 Switch, Temp
 [ ] 56508355 1 Fuel Pump Assembly
 [ ] 56508470 1 Engine Operator Manual
 [ ] 56504545 1 Seal-Crank Oil Front
 [ ] 56504546 1 Seal-Crank Oil Rear
 [ ] 56382861 1 Coupling Pump Drive-Kubota
 [ ] 56107762 1 Gasket Set-Upper
 [ ] 56107763 1 Gasket Set-Lower



46 SW8000 - 56042600 11/2012

PARTS LIST

ENGINE BASE ASSY – DIESEL (JANUARY 1 OR AFTER, 2019)
revised 4/2019

1

2

3

4

5

6

7

8

9
10

11

12

13

14

15

16

17

18



11/2012 47 56042600 - SW8000

PARTS LISTrevised 4/2019

ENGINE BASE ASSY – DIESEL (JANUARY 1 OR AFTER, 2019)
 Item Ref. No. Qty Description
 1 33019750 4 Injector
 2 56107710 1 Dipstick
 3 56107716 1 Cover-Thermostat
 4 56107717 1 Gasket-Valve Cover
 5 56107758 1 Cam Gear
 6 56107759 1 Flywheel
 7 56107760 1 Gasket Intake
 8 56107761 1 Gasket Exhaust
 9 56381961 1 Tube Coolant
 10 56381962 1 Hose-Water Pump Inlet
 11 56383025 1 Cap-Oil Fill
 12 56419086 1 Fuel Filter Cartridge
 13 56419089 1 Starter Motor
 14 56508454 1 Thermostat Kit
 15 56508487 1 Oil Filter Cartridge
 16 56508490 1 Throttle/Shut Down Actuator
 17 56510970 1 Water Pump-D1305
 18 56119595 4 Plug-Glow
 [ ] 56463590 1 Glow Plug Timer
 [ ] 56110738 1 Alternator 105A
 [ ] 56508393 1 Belt, Vee
 [ ] 56419088 1 Thermostat Assembly
 [ ] 56508489 1 Thermostat Gasket
 [ ] 56508444 1 Oil Pressure Switch
 [ ] 56419091 1 Switch, Temp
 [ ] 56508355 1 Fuel Pump Assembly
 [ ] 56508470 1 Engine Operator Manual
 [ ] 56504545 1 Seal-Crank Oil Front
 [ ] 56504546 1 Seal-Crank Oil Rear
 [ ]  56382861 1 Coupling Pump Drive-Kubota
 [ ] 56107762 1 Gasket Set-Upper
 [ ] 56107763 1 Gasket Set-Lower



48 SW8000 - 56042600 11/2012

PARTS LIST

ENGINE LPG TANK & FILTER ASSY

23

FRONT

8

9

10

12

13

14

1

2

3

5

7

4

11

22

15

15 18

19

20

21

6

revised 8/2018



11/2012 49 56042600 - SW8000

PARTS LIST

ENGINE LPG TANK & FILTER ASSY
 Item Ref. No. Qty Description
  56507347 1 LPG Filter Assembly (items 1-14) (used on Non-Cab models only)
 1 56002228 1 Wsh, Flt SAE 7/8
 2 56002615 1 Nut, Hex Jam 7/8-14
 3 56305503 1 Hose Assy
 4 56305504 1 Hose Assy
 5 56305505 1 Adapter-SAE 45 Deg.
 6 56305506 1 Conduit
 7 56368938 1 Elbow-45 Street
 8 56369675 1 Coupler-Female
 9 56418381 1 Switch-N.C. Pressure
 10 56418934 1 Fitting-Bulkhead
 11 56419241 1 Dust Boot
 12 56456608 1 Elbow-Male 90
 13 56456624 1 Vent-1/4 NPT
 14 56900921 1 Tee 1/4 NPT X 1/8 NPT X 3/8 JIC
  56507057 1 LP Tank Assy (items 15-22) (used on both Cab & Non-Cab models)
 15 56009033 4 Scr, Hex Thd Form 1/4-20 x .50
 18 5600 2843 1 Nut, Hex Nyl Loc-Thin 1/2-13
 19 56003740 1 Scr, Hex Thd To Hd 1/2-13 x 2.00
 20 56507336 2 Gasket, LP Tank Mtg
 21 56507558 1 Support, LP Tank
 22 56456590 1 LP Tank, 33lb.
 23 56456598 1 Elbow-Male 90

revised 1/2020



50 SW8000 - 56042600 11/2012

PARTS LIST

ENGINE [KUBOTA] DIESEL FUEL TANK ASSY

24

25 

 5  9 

 14 

 18 

 20 

 10 

Ref.
See Engine

Replacement
Parts

23 

 26  27 

 13 

12

11
16

15

17

7

1

6 8

2

21

4 1 19

6

3

21

24

22

23
29

28

revised 6/2017



11/2012 51 56042600 - SW8000

PARTS LIST

ENGINE [KUBOTA] DIESEL FUEL TANK ASSY
 Item Ref. No. Qty Description
  56108183 1 Diesel Tank Assembly (items 1-11, 14-24, 28-30)
 1 7-11- 04083 2 -6 SAE x 5/16 Quick Connect Fitting
 2 56002808 1 Nut, Hex Nyl Loc 8-32
 3 56478358 1 Sender, Fuel Level
 4 56508354 1 Fuel Cap
 5 56001954 1 Wsh, Flt SAE #10
 6 56001993 18 Scr, Pan Phil 10-24 x .50
 7 56508349 1 Gasket, Cover
 8 56508348 1 Cover Plate Weldt
 9 56002192 1 Scr, Pan Phil 10-24 x .75
 10 56507957 1 Hose Assy TSB-FC-2015-011
 11 56109404 1 Decal, Low Sulfur Diesel
 12 56508654 1 Conduit
 13 56508646 1 Hose Assembly
 14 56025454 1 Decal, Diesel Fuel
 15 56486112 1 Clamp-P
 16 56508515 2 Clamp
 17 56419307 1 Strainer, Fuel
 18 56454275 1 Bushing, .20 x .31 x .12
 19 56492305 1 Boot, Rubber
 20 56507946 1 Fuel Tank Weldt
 21 56209261 19 Washer, Sealing 9/16
 22 2-00-00221 1 Scw-HHC .25-20 x .75 GR 8 ZN
 23 56002098 3 Wsh, Flt SAE 1/4
 24 56009033 3 Scr  Hex Thd Form 1/4-20 x .50
 25 56002 948 2 Scr Hex  Loc-1/4-20 X 0.75
 26 56508357 1 Conduit
 27 56508358 1 Hose, Fuel Line
 28 2-00-00506 1 Lk Wash Int Tooth 8 Dia Screw
 29 56002708 1 Nut Hex Nyl Loc 1/4-20
 [ ] 56384497 2 Gasket-Fuel Pump-6.50

      [ ] = Not Shown

revised 8/2018



52 SW8000 - 56042600 11/2012

PARTS LIST

ENGINE PETROL FUEL TANK ASSY

1

2

3

4

4

5

6

7

8

9

10

11

13

14

15

16

17
18 19

20
21

22

23

24

25

26

27

28

29

30

31

32
33

34

34

35

36

37

38

39

41 21

3

18

32

9

42

43
36

12

revised 8/2018



11/2012 53 56042600 - SW8000

PARTS LIST

ENGINE PETROL FUEL TANK ASSY
 Item Ref. No. Qty Description
  56107666 1 Tank-Petrol Assy (items 1-36)
 1 56001874 2 Scr-Hex 1/4-20 X 2.00
 2 56001954 1 Wsh, Flt SAE #10
 3 56001993 18 Scr-Pan Phil 10-24 X .50
 4 56002063 3 Wsh, Flt SAE 3/8
 5 56002192 1 Scr-Pan Phil 10-24 X .75
 6 56002491 2 Nut-Hex Nyl Loc Ss 1/4-20
 7 56002708 2 Nut, Hex Nyl Loc 1/4-20
 8 56002808 1 Nut, Hex Nyl Loc 8-32
 9 56003023 3 Scr-Hex Hd Loc 3/8-16x.50
 10 56009002 1 Wsh, Flt .266 X .906 X .060
 11 56009033 1 Scr, Hex Thd Form 1/4-20 X .50
 12 56016226 1 Decal. Unleaded Fuel
 13 56107594 1 Fuel Hose Assy
 14 56107595 1 Fuel Hose Assy
 15 56107596 1 Fuel Hose Assy
 16 56107754 1 Fuel Hose Assy
 17 56107767 1 Plate-Screw
 18 56107772 2 Conduit-Black-20x.75
 19 56107773 1 Guard-Fuel Pump Weldment
 20 56107776 1 Cover Plate Weldt
 21 56209261 19 Washer, Sealing 9/16
 22 56305024 1 P-Clamp
 23 56305492 2 Clamp, P
 24 56419307 1 Strainer, Fuel
 25 56454275 1 Bushing, .20 X .31 X .12
 26 56478358 1 Sender, Fuel Level
 27 56486112 1 Clamp-P
 28 56492305 1 Boot, Rubber
 29 56507946 1 Fuel Tank Weldt
 30 56508349 1 Gasket, Cover
 31 56508354 1 Fuel Cap
 32 56508515 2 Clamp
 33 2-00-00506 1 Lk Wash Int Tooth 8 Dia Screw
 34 7-11-04083 4 -6 SAE X 5/16 Quick Connect Fitting
 35 2-00-05253 1 Clamp, 3/4” Wire, Double
 36 7-11-04084 2 -3 SAE X 5/16 Quick Connect Fitting

 37 560029 48 2 Scr Hex  Loc-1/4-20 X 0.75
 38 56009033 2 Scr  Hex Thd Form 1/4-20x.50
 39 56002098 2 Wsh, Flt SAE 1/4
 40   Intentionally Omitted
 41 56107597 1 Fuel Hose Assy
 42 2-00-06572 1 M4 Distorted Thread Locknut
 43 2-00-06573 1 M5 Distorted Thread Locknut

 [ ] 56305790 1 Wire Asm, Pigtail (fuel pump jumper)
 [ ] 56508003 1 Harness, Gasoline Sensor
 [ ] 56508357 1 Conduit Black .75

      [ ] = Not Shown

revised 8/2018



54 SW8000 - 56042600 11/2012

PARTS LIST

ENGINE BOTTOM COVER ASSY - DIESEL
 Item Ref. No. Qty Description
  56107622 1 Bottom Engine Cover Assy (items 1-8)
 1 56001939 4 Wsh, Flt SAE 5/16
 2 56002929 4 Scr-Hex Hd Loc 5/16-18x.62
 3 56003263 3 Rivet, Nylon Tree Push-In (.25)
 4 56107608 1 Seal Bottom Cover
 6 56107610 1 Trim-Edge
 7 56107611 1 Trim-Edge
 8 56107623 1 Bottom Engine Cover

1

2

3

4

6

7

8

FRONT

 revised 2/2013



11/2012 55 56042600 - SW8000

PARTS LIST

ENGINE BOTTOM COVER ASSY - LPG-PETROL
 Item Ref. No. Qty Description
  56107606 1 Bottom Engine Cover Assy (items 1-8)
 1 56001939 4 Wsh, Flt SAE 5/16
 2 56002929 4 Scr-Hex Hd Loc 5/16-18x.62
 3 56003263 8 Rivet, Nylon Tree Push-In (.25)
 4 56107608 3 Seal Bottom Cover
 6 56107610 1 Trim-Edge
 7 56107611 1 Trim-Edge
 8 56107607 1 Bottom Engine Cover

1

2

3

4

6

7

8

FRONT

revised 2/2013



56 SW8000 - 56042600 11/2012

PARTS LIST

ENGINE REAR COVER ASSY

1

2

2
2

2

5

6

7

7

8

9

10

11

12

14 15
16

17

FRONT

19

19

13

3

7

4

revised 4/2019



11/2012 57 56042600 - SW8000

PARTS LIST

ENGINE REAR COVER ASSY
Kit Item Ref. No. Qty Description
  56107576 1 Cover Rear Assy (items 1-18)
 1 56002093 1 Scr-Hex 1/4-20 x 1.00
 2 56002098 11 Wsh, Flt SAE 1/4
 3 56002708 1 Nut, Hex Nyl Loc 1/4-20
 4 56002922 8 Scr-Hex Hd Loc 1/4-20 x .62
K1 5 56009002 13 Wsh, Flt .266 x .906 x .060
K1 6 56009005 13 Scr, Pan Phil SS Type AB 10-16 x .75
K1 7 56009120 17 Scr Panphil SS Type B 1/4-14 x .62
K1 8 56107579 1 Engine Cover Assy
K1 9 56107580 1 Vent Cover
 10 56321532 1 Bushing .25 x .37 x .40
K1 11 56507339 1 Foam Insulation
K1 12 56107657 1 Shroud Radiator
 13 56507401 1 Bracket, Engine Cover
 14 56507402 1 Bracket, Engine Cover
 15 56507584 1 Bracket, Engine Cover Clamp
 16 56508181 1 Bracket, Eng. Hood
 17 56107812 1 Cable Assembly
 18   DELETED
 19 56002859 15 Wsh-Flt SAE SS 1/4

  Service Kit
 K1 56107615 1 Kit-Engine Cover Assy

revised 4/2019



58 SW8000 - 56042600 11/2012

PARTS LIST

FORWARD-REVERSE CONTROL ASSY

21

22

23

25

26
2729

24

31

32

33

34

36

37

38

39

40

41

28
24

43

1

3

6

8

12
13

15

16
17

11

42G

H

I
J

D

E

F

A

B

1418

18

19

10
7

44

46

45

20

35

revised 4/2019



11/2012 59 56042600 - SW8000

PARTS LIST

FORWARD-REVERSE CONTROL ASSY
 Item Ref. No. Qty Description
  56507049 1 FWD / REV 4 Cyl Control Assembly (A, B, D-J)

 A 56507647 1 Foot Pedal Assembly (items 1-17)
 1 56004061 2 Pin-Bow-Tie Cot-3/16-1/4x.046
 3 56463720 1 Rod End
 6 56003918 2 Scr-Hex Thd/Hd SS 3/8-16 x 1.50
 7 56002859 3 Wsh-Flt SAE SS 1/4
 8 56003928 2 Nut-Hex Machine SS 3/8-16
 10 56003221 3 Scr-Hex Loc SS 1/4-20 x .75
 11 56003917 1 Nut-Hex Nyl Loc-Thin SS 1/4-28
 12 56003669 2 Pin, Clevis .25 x 3.50
 13 56107687 1 Pedal Weldt
 14 56304554 2 Bearing, Fl .500 x .375 x .313
 15 56107686 1 Plate-Foot Throttle
 16 56107685 1 Foot Pedal
 17 56507227 1 Mat, Pedal
 18 56009123 2 Nut  Push Cap 3/8
 19 56385409 1 Pin-Axle-.375 X 4.2

 B 56507541 1 Pump Control Assembly (items 18-42)
 20 56111895 1 Guide-Encoder
 21 56488290 1 Rod End
 22 56455799 1 Hydroback
 23 56383880 1 Rod End Throttle Kit TSB-FC-2014-007
 24 56002922 4 Scr Hex Loc 1/4-20 X .62
 25 56002022 1 Wsh, Flt SAE 5/8
 26 56002032 1 Scr, Soc Hd 1/4-20 x 0.62
 27 56001954 2 Wsh, Flt SAE 10
 28 56002098 4 Wsh, Flt SAE 1/4
 29 56002930 1 Scr, Soc Set Loc 1/4-20 x .38
 30   DELETED
 31 56002996 3 Scr, Pan Phil 10-32 x .88
 32 56003230 1 Key, Wdf .75 x .25
 33 56009225 1 Wsh, Fender .281 x 1.50 x .074
 34 56305129 1 Rotary Sensor
 35 56305980 1 Plate-Sensor
 36 56419337 1 Cam, Nylon
 37 56507124 1 RTN Bracket
 38 56507126 1 Lever Weldment
 39 56507152 1 Lever
 40 56507153 1 Plate, Cam
 41 56507979 1 Adapter, Shaft
 42 56001987 1 Nut, Hex Machine 10-32
 43 56384037 1 Guard-Pintle
 44 56003709 1 Scr Hex Thd To Hd 1/4-20 X 1.5
 45 56009087 1 Nut  Hex Jam 1/4-20
 46 2-95-01999 1 Nut-Hex-Jam .25-28 Zn

 Item Ref. No. Qty Description
 D 56488290 1 Rod End
 E 56418615 1 Cable, Push-Pull Control
 F 56384088 1 Cable, Push-Pull Control NOTE 1
     TSB-FC-2015-015
 G 56001987 1 Nut, Hex Machine 10-32
 H 56379298 1 Bushing
 I 56002948 1 Scr Hex Loc-1/4-20 X 0.75
 J 56508500 1 Bracket, Speed Limit Cable

NOTE 1:  56507648 is OBSOLETE and replaced by 56384088. All 
machines built starting with serial number 1000058489 and after use 
Push-Pull Control Cable 56384088.

revised 4/2019



60 SW8000 - 56042600 11/2012

PARTS LIST

FRONT WHEEL SYSTEM

1

2
3

4

5

6

7

8

9

10

11
12

3
9

14

13

revised 11/2017



11/2012 61 56042600 - SW8000

PARTS LIST

FRONT WHEEL SYSTEM
 Item Ref. No. Qty Description
 1 2-00-02079 1 Bearing Cone  NOTE 1
 2 2-00-02436 1 Pin, Cotter  NOTE 1
 3 2-00-04621 2 Bearing Cup  NOTE 1
 4 2-00-04622 1 Bearing Cone  NOTE 1
 5 56004012 1 Wsh-Flt 18-8 SS-1.062 X 2 X 0.13  NOTE 1
 6 2-00-05026 1 1” x 14 Slotted Nut  NOTE 1
 7 8-11-00030 1 Grease Cap  NOTE 1
 8 56107724 1 Hub And Drum-Machined  NOTE 1
 9 8-75-01216 4 Spacer NOTE 2
 10 56385067 5 Stud – Wheel-1/2-20 x 1  NOTE 1
 11 8-89-08054 1 Whl Assy Pneumatic Front 6X9 NOTE 1
 [ ] 8-65-05016 1   Rim Assy, 6 x 9 x 4
 [ ] 8-85-06022 1   Tire – Pneumatic 6 x 9
 [ ] 8-70-00087 1   Tube
 [ ] 8-70-00086 1   Flap
 12 0860-703 1 Axle / Shaft Assembly  NOTE 1
  8-71-05007 1   Replacement Shoe (usage 2 per brake assy)
  56418581 1   Replacement Spring (usage 2 per brake assy)
 13 56003162 8 Scr, Hex 1/2-20 x 2.00 NOTE 2
 13 56003958 8 Scr-Hex 1/2-20 X 2.25 NOTE 3
 14 56507045 2 Front Wheel Assembly (items 1-8, 10-12)
 * 8-89-08056 2 Wheel Assy-Solid-Soft-6 x 9

      [ ] = Not Shown

NOTE 1:  These quantities refl ect one Front Wheel Assembly only, there are two Front Wheel Assemblies on the machine.
NOTE 2:  These items are only used on machines that do not have standoffs welded onto the chassis for mounting the wheel assemblies.
NOTE 3:  56003958 Screws are only used on machines that do have standoffs welded onto the chassis for mounting the wheel assemblies.

revised 6/2017



62 SW8000 - 56042600 11/2012

PARTS LIST

GAUGE PANEL ASSY

10
7

1

2

3
4

5

6

7
6

10
11

8

12

13

9

15 14

17

revised 4/2019



11/2012 63 56042600 - SW8000

PARTS LIST

GAUGE PANEL ASSY
 Item Ref. No. Qty Description
  56107642 1 Gauge Panel Assy - Diesel Model (items 1-14, 16)
  56107641 1 Gauge Panel Assy - LPG Model (items 2-13, 15)
  56107640 1 Gauge Panel Assy - Petrol Model (items 1-16)

 1 8-48-05032 1 Gauge, Fuel (used on petrol and diesel models only)
 2 56001818 1 Scr-Pan Phil 8-32 X .38
 3 56009205 2 Wsh-Flt SS .219 x .500 x .047/.062
 4 56002808 2 Nut, Hex Nyl Loc 8-32
 5 56002849 2 Nut, Hex Nyl Loc-Thin SS 10-24
 6 56003902 5 Scr-Truss Phil Ss Blk10-24x.50
 7 56009013 4 Scr, Pan Phil Thd Form-Blk 6-32 X .38
 8 56107601 1 Panel LPG Assy (used on LPG and petrol models)
  56107603 1 Panel Diesel Assy (used on diesel models only)
 9 56107624 1 Control Box
 10 56392845 2 Gasket
 11 56393718 1 Hourmeter
 12 56507381 1 Cover Plate - Petrol Gauge (used on petrol and diesel models)
  56507382 1 Cover Plate – LPG Gauge (used on LPG models only)
 13 56507383 1 Gasket, Cover Plate
 14 8-11-00015 1 Connector
 15 56418685 1 Switch, Starter (LPG and petrol models)
 [ ] 56419123 A/R   Key (for 56418685)
  56497754 1 Switch, Starter (diesel models)
 [ ] 56508655 A/R   Key (for 56497754)
 [16] 8-40-05030 1 Light-Instrument
 17 56394276 1 Plate-Cover-Hour Meter

      [ ] = Not Shown

revised 4/2019



64 SW8000 - 56042600 11/2012

PARTS LIST

HOPPER SYSTEM-1

1

2

3

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20 22

23

24

25

26

1

4

revised 4/2019



11/2012 65 56042600 - SW8000

PARTS LIST

HOPPER SYSTEM-1
 Item Ref. No. Qty Description
 1 56323135 2 Strain Relief
 2 56001939 2 Wsh, Flt SAE 5/16
 3 56002035 2 Scr, Hex 5/16-18 x .62
 4 56002491 11 Nut, Hex Nyl Loc SS 1/4-20
 5 56002856 10 Nut, Hex Nyl Loc SS 5/16-18
 6 56002929 2 Scr, Hex Hd Loc 5/16-18 x .62
 7 56003714 5 Scr, Carriage SS 1/4-20 x 1.25
 8 56003720 10 Scr, Carriage SS 5/16-18 x 1.00
 9 56009122 10 Wsh, Flt .344 x .938 x .125
 10 56009345 5 Wsh, Beveled 1/4
 11 56507087 1 Hopper
 12 56507159 1 Screen, Vac Fan
 13 56507162 1 Skid Plate, Hopper
 14 56507187 1 Clamp, Hopper Flap
 15 56507223 2 Head Light Assembly
 [ ] 56507224 A/R   Bulb, Light (for 56507223)
 16 56508325 1 Seal, Door Hinge
 17 56508083 1 Flap, Hopper
 18 56508211 4 Clip, Panel
 19 56002883 6 Scr- Hex SS 1/4-20 x 1.00
 20 56002859 6 Wsh-Flt SAE SS 1/4
 22 56507793 8 Clip, Conduit
 23 56107729 1 Clamp Door Seal
 24 56508728 1 Seal, Hopper Skid Plate
 25 56001939 2 Wsh, Flt SAE 5/16
 26 56107813 2 Bracket-Head Light

      [ ] = Not Shown

revised 4/2019



66 SW8000 - 56042600 11/2012

PARTS LIST

HOPPER SYSTEM-2

1 2

7

4

6

8
10

11

12

13

14

15

16 17

18

19

20

5

5

6

13

1

2

12

4

3

17

18

3

Ref.

14

19
9

3
FRONT

22
23

321

13

9

5

revised 4/2019



11/2012 67 56042600 - SW8000

PARTS LIST

HOPPER SYSTEM-2
 Item Ref. No. Qty Description
 1 56001843 2 Scr, Hex 5/8-11 x 1.50
 2 56001858 2 Scr, Hex 3/8-16 x 1.25
 3 56002491 14 Nut, Hex Nyl Loc SS 1/4-20
 4 56002663 2 Scr, Hex 3/8-16 x 1.00
 5 56002684 6 Scr, Hex 3/8-16 x 1.75
 6 56002769 10 Nut, Hex Nyl Loc 3/8-16
 7 56002883 8 Scr, Hex Ss 1/4-20 x 1.00
 8 56003152 2 Pin, Cot Hair SS .148 x Dia .62/1.00
 9 56003715 6 Scr, Carriage SS 1/4-20 x .75
 10 56003732 2 Pin, Clevis .750 x 2.00
 11 56003923 2 Wsh-Flt SS .266 X .906 X .060
 12 56009107 2 Wsh, Flt SS .378 x 1.000 x .120
 13 56009213 8 Wsh, Flt .392 x 1.00 x .075
 14 56507164 2 Bracket, Side Broom Arm
 15 56507168 1 Pivot, Hopper Door
 16 56507169 1 Seal, Hopper Door Bottom
 17 56507176 2 Clamp, Hopper Door Bottom
 18 56507177 2 Clamp, Hopper Door Side
 19 56507178 2 Seal, Hopper Door Side
 20 56507179 1 Seal, Hopper Door Bottom
 21 56107728 1 Hopper Door Weldt
 22 2-00-04603 1 P-Clamp
 23 56002933 1 Scr, Hex Hd Loc 1/4-20 x .38

revised 4/2019



68 SW8000 - 56042600 11/2012

PARTS LIST

HOPPER SYSTEM-3
 Item Ref. No. Qty Description
 1 56002457 4 Scr, Flt Soc 1/4-20 x 1.00
 2 56001873 2 Scr, Hex 3/8-16 x 2.50
 3 56009120 4 Scr, Pan Phil SS Type B 1/4-14 x .62
 4 56002063 4 Wsh, Flt SAE 3/8
 6 56002747 2 Scr Hex Thd/Hd 3/8-16 X 1.50
 8 56009019 4 Scr, Hex Thd Form 1/4-20 x .38
 9 56508248 4 Strap, Front Tire Rear Flap
 10 56002684 4 Scr, Hex 3/8-16 x 1.75
 11 56508389 2 Flap Hopper Side
 12 56002769 8 Nut, Hex Nyl Loc 3/8-16
 13 56002811 1 Scr-Pan Phil 6-32 x .25
 14 56002840 4 Nut, Hex Nyl Loc-Thin 1/4-20
 15 56002947 4 Scr, Hex Hd Loc 3/8-16 x 1.00
 16 56003258 2 Ring, Ret Ext 1.00 Shaft
 17 56508390 3 Foam Hopper Side
 18 56003750 2 Ring, Ret Ext 1.125 Shaft
 19 56009033 3 Scr, Hex Thd Form 1/4-20 x .50
 20 56009123 1 Nut, Push Cap 3/8
 21 56009195 4 Wsh, Flt .406 x 1.25 x .164
 22 56009213 4 Wsh, Flt .392 x 1.00 x .075

 Item Ref. No. Qty Description
 23 56304683 1 Pin Hinge Weldt
 24 56507100 1 Arm, Hopper Lift Weldment
 25 56507189 1 Seal, Air Exhaust
 26 56507197 1 Rod, Cover
 27 56507204 2 Pin Hopper Hinge Wldt
 28 56507289 2 Bumper, Hopper Lift
 29 56507334 1 Stop Hopper, Rh
 30 56507335 1 Stop Hopper, Lh
 31 56507477 1 Prop Rod
 32 56507885 1 Pin, Cylinder
 33 56507939 2 Bearing, Sleeve 1.125 x 1.281 x .500
 34 56507940 2 Bearing, Sleeve 1.125 x 1.281 x 1.500
 35 56508234 1 Clip, 3/8
 36 56003137 1 Pin-Spr .19 x 1.12
 37 56002708 1 Nut, Hex Nyl Loc 1/4-20
 38 56009002 3 Wsh, Flt .266 x .906 x .060
 39 56009018 3 Scr, Hex Thd Form1/4-20 x .75
 40 56315257 2 Clamp, P
 41 56004073 1 Clamp-Double P-.562

 2 

 4 

14

 6 

 10 

1

 15 

 16 
 26  27 

 28 

 29 

 30 

 34 

 35  19 
 15 

 2 
 14 

 6 

 10 

 12 

 21 

 22 

 4 

FRONT

31

19 23

18

32

33

12
16 20

38

11 17

9

21

36

38
39 40

37
4124

39
38

17

12 22

1 25
12

Ref.

 13 

revised 4/2019


